
 
CITY OF PFLUGERVILLE  

 WASTEWATER MASTER PLAN AND  
CAPITAL IMPROVEMENTS PLAN 

     
 





Wastewater Master Plan and Capital Improvements Plan 
City of Pflugerville 

 
  i 
 
 
 

TABLE OF CONTENTS 
 

Page No. 
1.0 Executive Summary ....................................................................................................................... ES-1 

1.1 Objectives .................................................................................................................................. ES-1 
1.2 Background ................................................................................................................................ ES-1 
1.3 Future System Overview ............................................................................................................ ES-1 
[...]
The Central WWTP is located in the southeastern portion of the Gilleland drainage basin. The Central 
WWTP currently treats flows from all of the Gilleland drainage basin and the upper portion of the 
Wilbarger drainage basin.  
 
The Central Wastewater Treatment Plant operates under a phased permit. The average daily flow amounts 
permitted in each phase are 4.4 MGD, 5.3 MGD and 5.85 MGD. The plant currently has capacity to treat 
5.85 MGD of flow. No additional changes to the plant processes or equipment size will need to be 
undertaken to increase capacity. The plant currently operates under the lower permit limits, because at the 
higher limits, more frequent testing is required for self-monitoring, which increases operating costs. 
 



ÐWWTP3LS

3LS
3LS

3LS

3LS

3LS

3LS

3LS

3LS

3LS

3LS

3LS

3LS

3LS

3LS

3LS

3LS

3LS

Club

WWTP

Weiss

Dunes

Kennemer

Lakeside

Villamora

Eagle Point

Bohls Place

Pfluger Lane

Boulder Ridge

Highland Park Falcon Pointe

Steeds Crossing

Falcon Pointe - South

Renewable Energy Park

Highland Park - North

3
2

18

24

36

12

21

2
7

8

10

15

8

15

21

24

12

12

12

18

1518

1518

18

36

8
1
2

18

15

12

18

15

15

24

21

1
2

18

24

12

24

15

36

12

12

18

12

12

27

12

12

12

12

21

18

21

15

N
 SH

 1
3
0
 S

B

N
 SH

 1
3
0
 N

B

W
ei

ss
 L

n

E Pecan St

Kelly Ln

Cele Rd

Rowe Ln

M
el

be
r 
Ln

Speidel Dr

W Pecan St

Steger Ln

H
od

de
 L

n

E Pflugerville Pkwy

Wilke Ln

Jesse Bohls Rd

N SH 45 E EB

C
am

er
on

 R
d

Im
m

an
ue

l 
R
d

N SH 45 E WB

D
es

sa
u
 R

d

S 
1
0T

H
 S

t

Wells Branch Pkwy

W Olympic Dr

Sc
h
ul

tz
 L

n

N
 R

ai
lr
o
ad

 A
ve

F 
M

 6
8
5 

R
d

W Pfennig Ln

Settlers Valley Dr

N
 F

 M
 9

73
 R

d

E Pfennig Ln

New Meister Ln

Priem Ln

N
 SH

 1
3
0
 S

B
 SV

C
 R

d

K
en

n
em

er
 D

r

N SH 45 E SVRD WB

M
ar

ti
n
 L

n

N
 SH

 1
3
0
 N

B
 S

V
C

 R
d

Victoria Station Blvd

G
ra

nd
 A

ve
nu

e 
P
kw

y

M
eister Ln

Royston Ln

H
ea

th
er

w
ild

e 
B
lv

d

R
o
ck

y 
C

re
ek

 D
r

Z
o
la

 L
n

Pa
rk

w
ay

 D
r

W Pflugerville Pkwy

Pi
ge

o
n 

Fo
rg

e 
R
d

W Noton St

Springbrook Rd

W Pfluger St

Edgemere Dr

Su
nf

lo
w

er
 D

r

B
ro

w
n 

D
r

N
 S

H
 1

3
0
 S

B
 S

V
C

 R
D

V
il
la

m
o
ur

a 
D

r

H
id

de
n 

La
ke

 D
r

D
ia

b
lo

 R
d

A
ll
ey

Pl
um

ba
go

 D
r

Pa
nt

he
r 
D

r

Ye
llo

w
 S

ag
e

E Black Locust Dr

G
reat B

asin A
ve

A
rd

is
ta

 D
r

K
ie

lm
an

 L
n

Mountain View Dr

Fr
an

k
ie

 L
n

R
eg

is
 D

r

A
m

brose D
r

Rendova Ln

Crete Ln

Jan Dr

C
ran

sto
n
 D

r

N
 SH

 1
3
0
 N

B
 S

V
C

 R
D

Dunes Dr

S 
1
ST

 S
t

W Black Locust Dr

B
is

h
o

p
sg

at
e 

D
r

W
in

d
er

m
er

e 
D

r

D
er

b
y
 D

ay
 A

ve

Pe
n
cil C

ac
tu

s D
r

Faber Dr

Picadilly Dr

Magnolia Ranch Cv

Steeds Crossing

Tobermory Dr

O
ld

 A
u
st

in
-H

u
tt
o
 R

d

Schmidt Ln

G
ey

se
r 
A
ve

Serenity Dr

B
ec

ke
r 

Fa
rm

 R
d

G
re

en
ri
d
ge

 D
r

Applewood Dr

Suzi Ln

M
ap

le
 V

is
ta

 D
r

Gattis School Rd

Killingsworth Ln

Nimbus Dr

C
o
p
p
erh

e
ad

 D
r

D
as

hw
oo

d
 C

re
ek

 D
r

Betterm
an D

r

Catumet Dr

C
h
ey

e
nn

e 
V
al

le
y 

D
r

G
az

an
ia

 D
r

N
 S

H
 1

3
0
 N

B
 R

d

Parkview
 D

r

Lau
re

lle
af D

r

S 
2
N

D
 S

t

R
o
w

e 
L
o
o
p

B
ro

ke
n
 F

ea
th

er
 T

rl

St Croix Ln

A
lg

re
g 

St

E Oxford Dr

Ja
ke

s 
H

il
l 
R

d

M
arfa L

ig
h
ts Trl

W
re

n
 A

ve

H
ar

ri
e
r 

Fl
ig

h
t 
Tr

l

LIffey Dr

Sa
n
 C

h
is

o
lm

 D
r

Tr
ey

b
u
rn

 L
n

Bellerive Dr

Rolling W
ater Dr

Paul St

Chris Ln

Honeysuckle Ln

Boone Valley Dr

Ramble Creek Dr

N
 S

H
 1

3
0
 N

B
 R

am
p

Farm Pond Ln

O
ak

 V
is

ta
 D

r

Portchester Castle Path

Magic Hill Dr

G
at

li
n
b
u
rg

 D
r

W
il
lo

w
 S

t

W
il
ke

 R
id

ge
 L

nTo
rto

ise
 St

N
 S

H
 1

30
 S

B 
Ra

m
p

Sw
en

so
n 

Fa
rm

s 
Bl

vd

Cedar Ln

Z
an

zi
ba

r 
Ln

Creekbend D
r

N
 H

ea
th

er
w

il
de

 B
lv

d

S 
R
ai

lr
o
ad

 A
ve

Bru
e 

St

A
ca

nt
h
us

 S
t

Fa
lc

o
n 

Po
in

te
 B

lv
d

C
is

co
 V

al
le

y 
D

r

N
 1

ST
 S

t

York Castle Dr

FM
 6

85

Em
bl

em
 D

r

Sa
in

t 
R
ag

ue
l 
R
d

B
arley

 Field
 Pass

S 
1
2T

H
 S

t

W
in

d
in

g Sh
o
re L

n

N
 3

R
D

 S
t

G
ow

er
 S

t

Tree
 Sap

 W
ay

A
 W

 G
rim

es B
lvd

S H
eath

erw
ild

e B
lvd

Murrelet Way

Si
m

sb
ro

o
k 

D
r

W Hall St

K
in

g
sto

n
 Lac

y B
lvd

N
 2

N
D

 S
t

Fi
tz

ge
ra

ld
 L

n

Vapor Dr

Q
ua

il
 R

un
 R

d

Chayton Cr

Palitine Ln

Kay Ln

N SH 45 E SVRD EB

V
ik

i 
Ly

nn
 P

l

Veiled Falls Dr

Brid
ie 

Pa
th

Su
zz

an
e 

R
d

Bengal Dr

Madden Dr

A
ru

sh
a St

Abbeyglen Castle Dr

Huxley Ln

Sa
ge

 B
oo

t 
D

r

M
al

de
n 

D
r

R
u
tg

ers D
r

Linville Ridge Ln

Pa
lm

 V
is

ta
 D

r

Ivy Dr

N
 4

T
H

 S
t

Sil
ent H

arbor L
p

C
o
rn

el
l 
D

r

Pitcairn Dr

C
a
ri
b
o
u
 R

id
ge

 T
rl

Po
in

t 
R
un

 D
r

M
eridian

 B
lvd

Randig Ln

Cedar Ridge Dr

A
p
ac

h
e 

P
lu

m
 L

n

W
 Custers Creek Bnd

Batavia Dr

M
ea

do
w

 L
n

Ic
e A

ge
 Tra

ils St

C
am

p 
Fi

re
 T

rl

M
asi Loop

M
elw

as
 W

ay

K
ea

rn
y 

H
ill

 R
d

Ta
nn

er
 T

rl

Deren Ln

Si
lv

er
b
e
ll
 L

n

C
it
y 

Pa
rk

 R
d

In
di

an
 R

un
 D

r

St
ag

e 
Li
ne

 Tr
l

B
ro

p
hy

 D
r

C
ro

o
ke

d
 S

ti
ck

 D
r

O
at

 M
ea

do
w

 D
r

C
e
n
tr

al
 C

o
m

m
e
rc

e 
D

r

Pe
nn

y 
R
oy

al
 D

r

Willow Wood Ln

Purple Martin Dr

Co
m

m
on

s 
Pk

w
y

Ivybridge Dr

Cora M
arie Dr

V
alley G

len
 R

dBlackthorn Dr

H
u
ck

ab
e
e 

B
n
d

Valjean Dr

Fo
o
th

il
l 
Fa

rm
s 

Lo
o
p

Jeru
salem

 D
r

Sa
lt
 F

la
t 
Ln

S 
9
TH

 S
t

S 
8
TH

 S
t

Su
nk

en
 C

re
ek

 P
as

s

Stansted M
anor Dr

D
er

by
 H

il
l 
Ln

Clar
ence Bohls L

n

Royal Ascot Dr

M
ar

b
le

 G
le

n
 L

n

M
at

ta
pa

n 
D

r

Seed Cv

Fe
ls

m
er

e 
D

r

Sullivan St

G
ol

de
n 

Ea
gl

e 
St

Sa
in

t T
he

re
se

 R
d

Statler B
end

 D
r

Dark Tree Ln

Glendalo
ugh D

r

C
aju

iles D
r

Pe
ca

n
 C

re
ek

 D
r

Sa
nd

w
ic

k 
D

r
C
o
ne

st
o
ga

 T
rl

Orchard Park Cir

K
en

ai F
jo

rd
s D

r

Heron Call Trl

Li
m

pi
a 

C
re

ek
 D

r

Stevenage Dr

Dahlia Ct

Fi
tc

hb
ur

g 
C

ir

In
gr

id
s 

Ir
is

 D
r

Ev
en

in
g 

G
ro

sb
ea

k 
D

r

G
an

to
n
 C

t

Boysenberry Ln

Buckskin Trl

C
as

a 
P
ie

dr
a 

Pl

Picadilly Ct

PI
ca

d
ill

y 
D

r

Bumblebee Dr

W
an

de
ri
n
g 

V
in

e 
C

v

A
b
ac

o
 H

ar
b
ou

r 
Ln

St
ev

ie
 R

a
y 

D
r

D
or

na
ch

 D
r

R
ed

 T
ai

le
d
 H

aw
k 

D
r

Dover Castle Ln

Pr
in

ce
to

n 
D

r

G
ua

n
a 

C
ay

 D
r

M
is

ty
 H

ar
b
or

 D
r

Chamois Knoll

M
ill

 C
re

ek
 R

d

C
a
n
d
ace Lo

o
p

Sweet William Ln

Rocky Shore Ln

Apple Vista Cir

C
a
n
yo

n
 B

e
n
d
 D

r

Ju
li
e
s 

W
a
lk

D
ry

 L
ak

e 
Ln

Sh
o
re

le
ss

 D
r

Framingham Cir

Star Gazer Way

Bimina Ln

Sm
it
h
 A

ve

Pear Ct

Botany Bay Cir

Alley

F 
M

 6
8
5 

R
d

Alley

N
 S

H
 1

3
0 

N
B

F 
M

 6
8
5
 R

d

A
lle

y

N
 S

H
 1

3
0
 S

B
 R

am
p

N
 S

H
 1

3
0 

N
B
 S

V
C

 R
d

C
a
m

er
o
n
 R

d

N
 SH

 1
3
0
 S

B
 SV

C
 R

d

A
ll
ey

N
 S

H
 1

3
0 

SB
 R

am
p

N
 SH

 1
3
0
 S

B
 R

am
p

N
 S

H
 1

3
0
 N

B
 R

am
p

Alley

Alley

Alley

E Pflugerville Pkwy

Exhibit 2.1 - City of Pflugerville - Existing Wastewater System

Lockwood, Andrews & Newnam Inc. makes no representations or warranties regarding accuracy or completeness of the information depicted on this map or the data from which it was produced.  
This map is NOT suitable for survey purposes and does not purport to depict or establish boundaries between land owners or locations of utility infrastructure where survey data is available and field locations have been established.

Legend

3LS Lift Station

ÐWWTP WWTP
Manhole
Forcemain
Existing Interceptor
Sewer Lines Not Modeled
City Limits 2013
ETJ  2013
WWMP Study Area
Existing Service Area

Release Date 
September 2013

1 inch = 3,500 feet
¯

Full Size 11x17



Wastewater Master Plan and Capital Improvements Plan 
City of Pflugerville 

 
  2-4  
  
 

 
 

The plant uses the following equipment and process steps for wastewater treatment: 
 

• Influent pumping via two enclosed screw pumps 
• Headworks – Screening via two step screens 
• Biological treatment and chemical phosphorous removal – BOD and nitrogen control via two 

Ovivo (Eimco) Carrousel® units with four aerators. Chemical phosphorous removal is achieved 
by adding alum prior to secondary clarification 

• Secondary clarification via two hydraulic suction lift clarifiers 
• Chlorination via gaseous chlorination in two basins in series, the first circular with a form of 

baffle, and the second serpentine 
• Tertiary filtration required to achieve permit limits (phosphorous) via cloth media filtration units 

using an outside in flow configuration 
• De-chlorination using liquid sodium bisulfite. 
• Re-aeration using fine bubble diffused air 
• Effluent flow monitoring and constituent monitoring 
• Reclaimed water pumping for park irrigation 
• Solids dewatering using tow centrifuges 
• Solids composting to achieve a Class A bio-solids product. 

2.3.1 Lift Station 
 
The existing lift station has two enclosed screw lift pumps. Each pump is rated at 12,125 gallon per 
minute (gpm)  slightly in excess of the peak plant capacity under all phases of the permit of 12,083 
gpm (17.40 MGD). 
  
2.3.2 Headworks 
 
The vendor has provided confirmation that the maximum flow per screen is 8.7 MGD, which with 
two screens operating corresponds to the current peak flow of 12,083 gpm. This is the peak flow that 
the equipment itself is capable of handling. Operations staff has expressed dissatisfaction with the 
current units. 
 
2.3.3 Biological Treatment/Carrousel Units 
 
Based on a statistical analysis of the plant BOD and NH3 loading, the current unit can handle up to 
6.9 MGD average daily flow (ADF). This is based on a BOD plus one standard deviation 
concentration of 239 mg/l, and on an NH3 plus one standard deviation concentration of 33.7 mg/l, and 
the manufacturer’s transfer efficiency of 3.5 lb O2/HP yielding 450.6 HP required. There are currently 
four aerators installed, each at 150 HP. Three installed aerators can supply 450 HP which is close 
enough to the 450.6 HP to be adequate.  
 
Currently however, there is no ability to appropriately split flow to the two existing aeration basins 
should one aerator fail. Theoretically the basin with an aerator down should be loaded at 33% of the 
total plant load. The two weir gates at the headworks can equally spilt flow between the Carrousel 
Units, while they are at the same elevation; however when manually adjusted to two different 
elevations, they will only be able to split flow at a 2:1 ratio at one particular flow. Weirs only split 



Wastewater Master Plan and Capital Improvements Plan 
City of Pflugerville 

 
  2-5  
  
 

 
 

flow proportionally over a varying flow range when the lengths are proportional, and their elevations 
are the same. 
 
It should be noted that there was significant variation in influent BOD and ammonia concentrations. 
For this reason, the data were evaluated using statistical methods. Some data were eliminated based 
on the assumption that the BOD samples would follow a normal distribution with a 95% confidence 
interval.  
 
Values of BOD and NH3 concentrations lying outside the 95% confidence interval of a normal 
distribution were therefore eliminated per the method of F. Grubbs and an average BOD of 191mg/L 
was determined from the remaining data, with a standard deviation of 48.4 giving a design BOD 
value of 239 mg/L. Similarly, an average NH3 concentration of 29.7 mg/L was determined with a 
standard deviation of 4.0 giving a design NH3 value of 33.7 mg/L.  

 
2.3.4 Clarifiers 
 
Based on the diameter of 115-ft, each clarifier has a maximum capacity of 12.46 MGD assuming a 
rise rate of 1,200 GPD/SQ ft. Therefore a peak flow of 24.92 MGD (17,305 gpm) can be handled 
with both clarifiers on line. With an assumed design flow rate of 6.9 MGD, this would yield a peaking 
factor of 3.61. This can be compared to the maximum permit limit of 5.85 MGD and a two hour peak 
flow limit of 12,083 gpm which yield a peaking factor of 2.97. 
 
2.3.5 Disc Filters 
 
There are currently three twelve (12) disc filters in service at the WWTP. Each disc filter is capable of 
handling 0.25 MGD per disc at average flow and 0.5 MGD at maximum flow. This equates to 6.0 
MGD average flow and 12.0 MGD peak flow assuming one redundant unit. The units therefore do 
not presently meet the current Texas Commission on Environmental Quality (TCEQ) Chapter 217 
requirements, excerpted below: 

 
“217.190 Filtration   

b. Redundancy. 
1. A facility using filtration to provide tertiary treatment for a permit 

requirement must have a minimum of two filter units. 
2. A design must specify the required filter surface area based on peak flow 

through the filters with the largest filter unit out of service.” 
 

With three units in service, the capacity would be 18.0 MGD. Please note that the current plant was 
designed under the previous TCEQ Chapter 317 rules, and disc filters were not specifically covered. 

 
2.3.6 Chlorination 
 
The chlorination basin consists of a converted clarifier and a serpentine channel in series. The volume 
of the converted clarifier is 152,400 gallons; the volume associated with the serpentine channel is 
102,900 gallons. The total volume is 255,300 gallons. Based on volume alone, this would appear to 
provide capacity for 12,765 gpm to achieve a contact time of 20 minutes. However, the design of 
circular contact basins do not provide perfect mixing and short circuiting may occur.  
 



Wastewater Master Plan and Capital Improvements Plan 
City of Pflugerville 

 
  2-6  
  
 

 
 

Standard baffle factors are normally applied to contact basins based on geometries if tracer studies or 
computational fluid dynamic modeling (CFD Modeling) have not been undertaken to establish actual 
contact times. The contact time was determined using two different baffling factors: 0.3 for the 
clarifier, which is considered a poorly baffled tank; and 0.7 for the serpentine channel which is 
considered a well baffled tank. Using these baffling factors the contact time of 9.7 minutes was 
determined for the current permitted peak flow rate of 12,083 gpm, or 17.4 MGD. The current peak 
flow that can be handled and still achieve 20 minutes of contact time is 5,888 gpm, or 8.48 MGD. 
 
The existing converted clarifier, while providing some baffling in the form of the existing scum ring, 
cannot adequately prevent short circuiting. Standard designs for circular tanks used as contact basins 
generally include some sort of serpentine baffling to increase performance. Performance can be 
measured as the actual time it takes a tracer to exit a tank compared to the theoretical time that it 
would take a tracer to exit a tank. This performance is the baffling factor. Models could be undertaken 
to determine a more effective baffling arrangement. A rectangular tank with serpentine baffles and 
proper length to with ratios are considered well baffled tanks, and generally are allowed baffling 
factors on the order of 0.7. Achieving a baffling factor of 65% may be possible in a circular tank 
based on available literature, but would still produce a total contact time less than required by TCEQ. 
 
 

 



Wastewater Master Plan and Capital Improvements Plan 
City of Pflugerville 

 
3-1 

 
 
 

3.0 Sanitary Collection System Model  
 
3.1 Land Use and Population Projections Methodology 
 
Utilizing GIS, a population and land use study was performed to determine projected population growth 
within the 5-year, 10-year and ultimate planning periods for the City’s extraterritorial jurisdiction (ETJ). 
The study considered the future land use of each parcel within the service area and converted land use to 
population as described in detail in the sections below. 